PARTS LIST

MODEL EZ
HOMELITE CHAIN SAW

Gasoline-Engine-Driven

"HOMELITE

a division of Textron American.'-u!c.
PORT CHESTER, N. Y.




SAW PARTS

Chain Repalr Parts Kit

A-23|31

Clutch Puller Combination Wrench
22808

0

@\AIN SAW MODEL EZ

RTS LIST FOR FIGURE 1

o

Inn‘:r P;: ""“" RCqu.:;ud |-.'::x P;: i Ra:::;ad
A-SISN # rd tip—hard track .. .. ... 1 13 A-55662 SPROCKET and DRUM (for 7/16 pitch chain). . 1
1 A-51517 17" BAR—extra hard tip—hard track .. .. ... 1 14 55664 BEARING —needle (included in A-55662) . . .. 1
A-51521 21" BAR—extra hard tip—hord track ., ., .. 1 15 55661 RACE—inner .. ... .. ... 1
A-51525 25" BAR—extra hard tip—hard track .. .. ... 1 16 55660 WASHER —thrust | ., . ... 1
A-51539 30" BAR—extra hard tip—hard track ... .. .. 1 AA-55124-1 CLUTCH .. .. .. 1

A-51542 2" CHAIN— = 62C with kit ... .......... 1 Composed of
2 A-51535 17" CHAIN— = 62C with kit ... ... v iy 1 i7 55123 SPRING: clitel . oovummpm-mmmmmms oo 2
A-51536 217 CHAIN— 2= 62C with kit ... ... ... ... 1 18 55076-1 SHOE=seletel voymm apemssasiniisney b
A-51537 25" CHAIN— 2 62C with kit ........, .., 1 19 55075 SPIDER—clutch . 1
A-51540 307 CHAIN— 2 62C with kit .., . ... 1 20 55225 KEY | ooais o 2
3 55667 PLATE—guide bar, outer .. .0 oo 1 21 55659-A COVER—clutch . - |
A-55668 COVER—drive case . .. ... . .. 1 a2 55666 PLATE—guide bar, Inner ................ 1
Composed of 23 55632 PLATE—spiked bumper . . . .. T |
4 81123 MUT—hex lock ..., . ........ .. .... 1 24 80573 SCREW-—!K&ZOX]S/'Iéhex hd R .
5 55613 PIN—guide bar adjusting . ...... ... . 1 A-51529 REPAIR KIT— £ 62C chagin . ... ... ... .. 1
& 80617 SCREW—-5/16—18x2rd. hd. ... ... ... 1 Includes

7 = CONER | prpsmmsss sonsmaseayiimsy s 1 25 51518 RIVET i sovmsasmin s v piessissss=s 4
8 B1089 NUT—3/8—16hex .. ... ... .. . ... .... 2 26 A-51528 LINK—connecting [w/rivets) . .. ... ... . 2
? 83018 WASHER ock v snanansmie obs 2 27 51526 CUTTER—right . e N R R 1
10 81116 NUT—3/8—24 flex-lock .., ............. 1 28 51519 lINK—conne:hng [p|0In] v ey 2
Tl 84010 WASHER—3 /B flab ..o aon despammapar s 9 51520 LINK—drive e 1
12 5516341 WASHER—thrust .. .. ... ... .. .. . . A 30 51527 CUTTER—left . . . .. 1

3 “Mot Sold Separately L;'f?_.r-'"_-"l."'_.M._ [



FUEL SYSTEM

To Governor
Arm-—4 —27
o
e
28 s
= —T0 Governor
4 Adjusting Slide
o~
Q PARTS LIST FOR FIGURE 2
%) O
Indax P ndex s
Ne. y ol Memgric Requlrcd s Moy Homanelakro Re:l.:red
1 80571 17 55019-1 ADAPTER —air cleaner .. ... .. .. I
2 55494 , 18 55059 GASKET—adapter .. ... 1
3 AMSN i 19 72971-1 GASKET—air elbow .. . 0. rviem s 1
Includes 20 A-FA375 STRAINER—outlet |, . 1
4 55532 GASKET (cemented fo slement) ., . ... 2 Includes
5 A-55670 FUBLTANK - o vsosmssan onwsmmae: 1 21 74374 FILTER—felt bepereaetien
Welidas 22 74380 RIMG—shal sy s Sismatsag s 1
& 55818 DECAL (Homellie] ______ e 1 23 55805 SLEEVE—flexible . e R L o 1
55814 DECAL (Starting lnsiruchons] IIIIIIIII 1 24 55676 GASKET—outlet fitting . . . vl cunaiois 1
7 80572 SCREW—10-32 x 5/8 pan hd. .. .. . .. 1 23 85572 FITHING —outfet ;4
8 A-55305 CAP—foel . 1 26 CARBURETOR {See Figure 3 for breukdown,u. 1
27 55642 ROD—gevernor ... ... ......ooovn.
Includes 26 30 s b
9 72173 GASKET . : 4 ;;“m s:ﬁi: ........................... ;
0 A-55301-A VAWE—»-rellef 1 % ahno R ek 5
—IlO bR e T e S e S
11 80592 SCREW —3-48 x lx’d rdl. hd. ......... 3 31 81013 NUT—%-20 hex 2
12 iiggg VA‘:‘;‘?“?:":“ """""""""" 3 32 55553 GASKET—carburetor ... ... ........ 1
Eii 1 33 80583 SCREW—10-32 x % pan TR 3
14 55680 FUEL LINE . . 1 34 A-55679-A  REED VALVE ADAPTER . .............. . 1
15 80624 SCREW —10- 32 x 1 pan hd e e B 35 55116 GASKET—reed valve adapter | ., ., 1
16 80572 SCREW—10-32 x 5/8 pan hd, Wi agaw 2 36 80581 SCREW—"4-20 x % hex hd. .. 2

I

E’]xmﬂﬂ?ﬂ 157




CARBURETOR PARTS

6 FIGURE 3

EL IN SAW MODEL EZ

Q&
Sos
\mms LIST FOR FIGURE 3

. O
Index Part A Ind Pa Ma.
No. Mo. AQ hnmenclﬂl’:@ RB:‘I:rud nN:.x N: Netansletie, Required
A- 55610 @ O ............. 1 55344 GASKET—inletseat . ... ......... 1
ompose 14 155747 LEVER—inlet control .. ., ... ., . ... 1
le shutter

1 t71519 SCREW —thro SRR SwnmeEE A 17 155759 SPRING—control lever . ......... ... .. 1

2 73272 SHUTTER—throttle . .. .., . ... .. T 1 18 14-55762 SEREW =BIMEN e supenuessmsies s b

3 A-55769 PRI e o oL ey 1 19 30818 PEUE | b e sinnane 8 e e T |

4 73086 CUP—throttte shaft ... .. ... . 0w ins 1 20 28091 PLUG—@RaIn o ociin somsesaimamnse: 1

5 B3000 WASHER—lock =8 ... ... ... ..., 1 21 A-55766 LEVER—choke . . . .................. 1

6 73088 SCREW—8-32 x 5/16flathd. ... ... .. 1 22 55694 LEVER—throttle stop . . .. oo

7 A-55765 SHAFT—throtle , ... ... ............. 1 23 171522 WASHER—lock 224 . .. .. .. el . 1

8 72812 BUSHING —throftle shaft . . .. ... .. T 2 24 171521 SCREW—4-36 x 1/4rd.hd. ........... 1

% TA-55768 SCREW—main adjustment (high speed) .. 1 25 tA-55760 DIAPHRAGM—Main . ... ... ... .., s [ E

Inciudes 24 55754 GASKET—Main Diaphragm . .. .. ... . 1

55764 YOMring L, ] 27 5574%9 COVER—Main Diaphragm . ... ........ 1

10 28049 SCREW—choke shutter . .., .. .. ... ... 1 28 155753 DIAPHRAGM—Pump . ... ..., .. 1
11 73263 SHUTTER—choke .. ..., ... .......... 1 29 55748 BODY—pump . ... 1
12 tA-55767 SCREW —idle adjustment (low speed) . .. . 1 30 55316 SCREW and WASHER . .............. 6
Includes 31 155752 SCREEN—fuel stretiner . .. .. .. ........ 1

55764 L5 T R R e R 1 32 55751 GASKET—Pump Cover .. ............. 1

13 128064 SPRING—idle stop serew ., .., ... .... 1 i) 55750 COVER —pump ..o vomioe e 1
14 171509 SCREW —idle stop {speed control) .. .. .. 1 34 55756 SCREW —retaining ST R e e 1
15 tA-55761 INLET NEEDLE and SEAT .. ..., ... ... 1 35 55837 REPAIR PARTS KIT s sosmmemiis weaninis <o 1
Includes 36 +55836 GASKETSET ., .o vnigecweninnan 1

t Included in 55837 Repair Parts Kit




Index

o ob o —

0o~ O

0

11
12
13
14
15
16

W
18
19

STARTER, HANDLE, PISTOL AND GRIP PARTS

Part
No.

A-55808
A-55683
8008
83003
AA-T1655-1

72280
AA-55259-A
55133-A
55110
55109-A
25527
55288-A
55107
A-55628
71762
A-74406

74388
71764
A-55630

55045-A

e

\Q
E%@ﬂnm SAW MODEL EZ

FIGURE 4

PARTS LIST FOR FIGURE 4

CAP—oil ... ... .. .....
Includes
GASKET. ..o womminim e

FINDER—oil .

SLEEVE—ﬂembIe mi W . O—
GASKED o s SR s

FITTING —check valve . . . .. ..........
BALL({5/32 dig.) .0 ..oon s
PRI < cxocimn rorn e e s e s
GASKET . ... v e
CAP—supplyline . ... ...
SPRIMG: . .oov 6 om mor qmmis
TUBE—plunger .. ........

Includes

ETIARGs s s B
BUTTOM—plunger . ... .. ..
ROD—throtte: o :ox si snwmins vonsass

Includes

SPRING —throttlered . .. ... ... ...

t Also used on Qil Reservoir Cover

— Nomencionrs e
1 20 AA-55207 TRIGGER—throttle ., . . ... ....o0uiann 1
1 21 A-55631 CONER=GHR ..o . 0w el s ad i 1
2 Includes
2 Ah-55282 EOCEK=throftlesps i fensmemmam 1
.......... 1 Includes
22 72970 SPRING—throttle lock . ... ..... ... 1
1 23 80560 SCREW—8-3ZxVapanhd. .. .. ......0.0 5
...... 1 24 80581 SCREW —14-20 x % hexhd. ., . ......... 2
1 25 554614 CLAMP—handlebar .. ........ .. ... ... 1
1 26 55685 CUSHION—rubber . . . ..... ... .. c.0.o 1
1 27 80625 SCREW—10-32 x'Y2panhd. .......... .
1 28 A-55682 SHIELD—corburetor . . .. ... . 1
1 Includes
el S 29 55681 PLUG—button ... ..., 1
.......... 1 30 71588 SHIM—plastic ... ... i As req'd
e kAl A-55658 PULLEY {Includes 71 5?? pm} ............ 1
O R 1 32 83004 WASHER—Ilock #6 ... .. N e T
’ a3 80475 SCREW—6-32 x % fil hd. ... .......... 4
Lo T 34 55369-A IMSERT nnmanmns Sesimrianinndisnss 1
1 35 711498 o [ R e e e
1 36 55732 ROPE—starting:; & :% o suiisasasiin s 1
a7 AMA-T73234-4 COVER—startingpulley . ... .. ... 1
1 38 155817 DECAL (“Homelite EZ''} . . ... ... oe 1

FIELTE



Index Purl

C)

BALL DRIVE AND AIR SHROUD

o

(2 S A
Q& \\O
n% AIN SAW MODEL EZ

PARTS LIST FOR FIGURE 5

2

. Indax Part
No. Required No. No.
1 SOS?N SCREW—8-32 x % pan hd. G 13 74221
2 5501541 SHIELD OV HBEEE . e e 14 73525
] 32814 PEUIG-SEOMON .., oo nt i o s s A e e R 15 80464
4 A-55650 SHROUD G oo s s i i b AA-72307
5 BOS7Y SCREW—10-32 x % pan hd ............
] BOS576 SCREW—10-32 x 9/16 {through bracket] . . . 16 71570-B
'3 A-55654 SCREEM and BRACKET . 17 715791
Includes 18 72295
85073 RIVET—tubular . .. ... ..., AA-72306
A-55656 BRACKET and BUSHING . . ... ... ...
Includes ; 19 71565-1
55363-A BUSHING s cvmiias v v 20 71597
8 71470-A SPRING—recoil , ... ....... .coovuinn. 21 71596
9 71603 COVER—spring housing . .. .:cooouanin 22 71595
10 55652 WASHER RGOSt . . voov v voimpes mrs 23 83074
AA-72308- RALEDRIVE Sz s s d il s 24 B0173
Composed of 25 B40535
11 71563-C PLATE=ball drive ... ... ..o, 26 B3019
12 30355-1 Ball—steel 27 81110
- e

MNomanclature Ila::‘red
RECE RO e s e srmismesesnt v = 7
WASHER—ratehet . .. .. ... ... ... .. .. 1
SCREW—5-40 x 5/16 flathd. .. «. .. . 3
RATCHETand HUB . . . ... ... . . 1
Composed of
RETAINER—ball ... .............. 1
MUB - crafchet o opy sy s 1
SCREW —ratchethub .. ... ... ...... 1
RATCHET and BEARING .. . .. ...... 1
Composed of
BATEHET . ssussmpnsmnaniain vw |}
SEAL=garlock .. «ewsemin v ne 2
BEARING—needle . ... .......... 2
WICK —felt . RO =
WASHER—lock, coun?ersunk ‘fa N s
SCREW —'4-20 x Sa flathd. . ....... 3

WASHER—flat aluminum, 7/16

WASHER—lock, 7/16 ... .. ... .. ...

NUT—7/16-20 hex-jam .

[y

q-_]'_f
J'I/?“-/I{J"' .llll"—g



IGNITION AND GOVERNOR PARTS

umor Puller

Bearing Assembly Toal

12
Index Part
No. No.
1 5569
2 60929
3 A-55373
4 71530
5 25038
-] 75078
7 55049
8 AA-TINTA-A
9 55879
10 72084-A1
11 55696
A-55790
12 55204
13 71597
14 i
15 55595
16 80598
17 55697
18 55403
- e

FIGURE 6 $

>
&
N

O

N
\\O
ELITE-CHAIN SAW MODEL EZ

\ PARTS LIST FOR FIGURE 6

dul\lr. h:'"‘i';“ '";:‘ Forth Nomenclature Ra:u:;od
1 19 30270 SCREW —coil corei s svse snmmasas 2
GROMMET .. ... .. i e e 2 20 83046 WASHER—lock ... ... ..o 2
TERMINAL (Sparky) . .. ... . .....0.... 1 21 55590 ROTOR—magneto .. oo 1
SPARKPLUG (HO-8A) ... .............. 1 22 30261 SCREW UNIT—8-32x 5/16panhd. ... .. 1
GASKET (included with spark plug) .. ..... 1 23 55399 COMDPENSER = coosoi nmeiniian <5h wiaa 1
KEN EOOR % o st e R et S e 1 24 30267 e o e L 1
GASKET—backplate , ., . ... ... .. ... .. 1 A-55402 POINTS (set] . ocvvun aviismsesssssnass 1
PWHCH—fenele .o imnpiins mawoss 1 Composed of
Includes 25 % PLATE—fixed contact . . .. ......... ... 1
P EATE (o] s s s s 1 26 . BREAKERARM .. . ... 1
o OE e e T ) 27 28003 WASHER—bregkerarm . ... ... 0 o000 1
LEAD—ground : s ;omians seansnonsis 1 28 28008 0 T 1
PLATE—back . . o\ e ] 29 55412 WASHER—contactplate . ... .. ... 1
Composed of 30 30268 WASHER—point aligning .. ........... osreg'd
BEARINGEMEEDEE. v v cvecmrnmmsine 11 31 55411 SCREW UNIT—6-32x5/16 .. ... ... .... 2
SEAL—garlock . oovn s cociiiiien 2 32 72484 WASHER —fixed contact plate serew . .. . .. 1
PLATE—back w/pivet . . .. ... 1 33 BO576 SCREW—10-32x%?/16panhd. ... ... ... 6
BT s e s S B 1 34 80405 SCREW—6-32 x 5/16panhd. ........... 2
SCREW—6-32 x 5/16flathd. . ....... ... 2 35 tA-55640 GOVERNORVANE .. ... . ... ........- 1
TUBING—plastic . ., ... ..., 1 36 $A-55645 PLATE—governor adjusting ... .......... 1
COIL cvemmman spss s ms comssrsmmms 1 37 80629 SCREW—8-32x5/16panhd. ......... .2

* Mot supplied separately

t Governor rod not included in A-55640—5ee Figure 2

F Spring not included in A-55645—5ee Figure 2

A I T



ENGINE ASSEMBLY

Seal Assembly Tool
22830

148" Allen Key

Jackscrew
A_23-.|37

Assembling
Fixture
Baody

14

X "O
\Q&' @Am SAW MODEL EZ

PARTS LIST FOR FIGURE 7

Index Part ; No |uﬂk Mo, Index Part No.

Nomenclature

No. Ne. Required Mo, Na. Required
1 80625 EW—10- panhd. .. ......... 1 55372 BABet . e e
2 5559‘5-MAMPER heat phte mess } 19 A-55824 R 1
3 B0630 SCREW—6-32 x ',fz pan hd ; e 20 55048 GASKET—crankease seullng o 1
4 55507 CAP—exhaust -ivoi--n o 1 21 55047 RING—snap ... .. I R e 1
5 55508 ELEMENT—muffler ... .. ......... ... 1 22 55193 BEARING —main ., . B e, i
& 55509 RETAINER—element | - . oo cuvsmaiai 2 8 83061 WASHER—lock, special Thln e PP 2
7 80583 SCREW—10-32 x % ponhd. .. _......... 1 24 19238-A SCREW —mgin bearing ref:unmg ...... i 2
8 554790 EXEINBER =il e iemamnsas 1 25 55523 CRAMKSHAFT . L e ST |
¥ 81065 WUT=RECTERR . o i e s wias 26 55537 RING—piston .. ... o o
10 83009 WASHER—loek, M o oo vuv v wnn = 27 PISTON and:PBY. & wosinsama s s s 3
11 55050-A GASKET—cylinder ... ........ ! Includas
= nia Kty —arpmsesher, B SriavERLada ! 28 55095 RING — piston pin retaining .. ... .. ... 2
13 31733-1 ADAPTER straight . .. v oo s siomsisps ez, H )
14 A-556215 TSN ) 1 ;g N PIN—pIstan oo i communianss oy
15 A-55835 CRANKCASE . 4 -55195 CONMNECTINGROD . ... ... ..... .. 1
Includes
Includes
16 171304 STUD—cylinder .. . .. 4 31 55196 BEARING —pisfon pin .. vov o vvnneven
155871 STUD—cylinder .. ... ... ....... 4 32 80541 SCREW—8-32 x Y2 allencep ... ... . 2
17 55623 STUD—giida Bor womammans pipne 2 33 AA-55280 RELEERS S e e iy <oy
18 71597 SEAL—garlock . . ... ... ... ... 2 Composed of
i PIVOT—throttle trigger . .. .. ..o 1 72256 ROLLER —nesdle .. . .one v vnnswvnen 2F

* Mot supplied separately

1 Use one or the other depending on EZ serial number

- i Vi e



GENERATORS CHAIN ‘SAW'S

Alternating or Direct Current Gasoline-Engine*Driven
Gasoline-Engine-Driven 3% HPt6 57, HP
Sizes: 1000 to 5000 watts Straight Blede and Bows
Yoltages: 6 to 220 volis Broshcutters
Frequencies: 50 to 400 cycles €legring Attachments

\ ) PUMPS ‘
BLOWERS (e o~ Diaphragm
Gasdline-Ehgine-Driven S e Self-Priming Centrifugal
Capacities: 1500 CFM Gasoline-Engine-Driven

Sizes: 114", 27, 3"
Capacities: 5,500 to 15,000 gph

HOMELITE

a division of Textron American, Inc.
PORT CHESTER,; N. Y., U.S.A.

Printed in U.5.A,

Part No. 23117 A TRUSPECTIVE Publication by

40M-5-56 The PURMELL COMPANY
Boston, Mass.



